{ Electrolux

Factory Parts Gaualeg)

Product No. E36GC75GSS1
37766426870S1
Series 36" gas
Color stainless
Market North America
Wiring Diagram 318047111
Owner's Guide 318200687
Installation Instructions | 318201475

{] Electrolux

Electrolux Major Appliances
North & Latin America

P.O. BOX 212378
AUGUSTA, GA 30917

Publication No.
5995511135
08/04/04
(EN/SERVICE/ECL)
377

36" GAS COOK-TOP
RANGE

Model No.
E36GC75G

Copyright © 2008 Electrolux Home Products, Inc.
All rights reserved.




E36GC75GSS1

Publication No: 5995511135

COOK TOP

ME36GC75GSS1

04/08



E36GC75GSS1 Publication No: 5995511135

COOK TOP
POS. NO PARTNO.  DESCRIPTION
10 7318392500  Bracket, box, (2)
* 75304403558  Screw, 10-16 x 0.250
15 7318024206  Deflector, spark module
16 7318185208  Main Top Assy, frame/glass, stainless/black
19 7318234908  Panel, control, stainless
20 7318361402  Grate, top burner, black, (3), double
21 7316514800  Skirt, 5K burner, black
21A 7316515100  Skirt, 18K burner, black
21B 7316515000  Skirt, 14K burner, black, (2)
21C 7316514900  Skirt, 9.5K burner, black
22 7316510902  Cap, 5K burner, black
22A 7316511502  Cap, 18K burner, black, (2)
22B 7316511302  Cap, 14K burner, black, (2)
22C 7316511102  Cap, 9.5K burner, black
26 7318363800  Bracket, channel mtg, (2)
26A 7318363900  Bracket, channel mtg.
31 7316515200  Seal, 5K burner
31A 7316515203  Seal, 18K burner, (2)
31B 7316515202  Seal, 14K burner, (2)
31C 7316515201  Seal, 9.5K burner
32 73201437  Strain relief
33 7318242225  Knob, control, (4)
33A 7318242226  Knob, control, dual, (2)
34 7318251600  Griddle
35 7318251911  Skirt, (6)
37 7316518100  Screw, ignitor assy mt, 6-32 x .62
39 7318144006  Cord, service
46 7318242805  Panel, base
47 7318241712  Panel, side, (2)
48 7318241806  Panel, rear
49 7318241904  Panel, interior side, RH
49A 7318241905  Panel, interior side, LH
57 7318286400  Panel, service
65 75303304032  Seal, rubber
69 75303300265  Screw, 8-18 X 1/2, (4)
77 7318355511  Bracket, channel mtg.
159 7318242912 Panel, bottom
162 7318399700  Deflector, heat
165 7318254300  Support, WOK
166 7318254200  Simmer Plate
* 7316459400  Pad, cleaning
* 7318163602  Cleaner, stainless steel
* 75303305528  Screw, 8-32 x 1/4
*

708016432  Screw, truss head, 8-18 x 0.375

# Functional Parts 3 04/08
* Non-lllustrated Parts



E36GC75GSS1

Publication No: 5995511135

BURNER

<
<
<

&
bt
D —-

-

2 5
\ &

D --

-

1]
<

R
2

BRE36GC75GSS1

04/08



E36GC75GSS1 Publication No: 5995511135

BURNER

POS. NO
14#
2 #
2A#
2B#
2D #
3 #
8

*
10#
10A#
10B#
10D#
11#
11A#
11B#
11D#
12#
12A#
12B#
12C#
13
14#
24

*

37
44
44A
448
44D
72

*#
*#

# Functional Parts
* Non-lllustrated Parts

PART NO.
7318234314
7316520700
7316520701
7316520703
7316412510
7318232635
7318079001

75303311174
7316510800
7316511000
7316511200
7316525400
7316524800
7316524900
7316525000
7316525100
7318221368
7318221367
7318221366
7318221369
7318054514
7318122705
7318054010

708011955
7316518100
7316523504
7316523500
7316523506
7316523508
7316215600

7318127438
7318243102

DESCRIPTION

Manifold Pipe

Valve, burner, 5K

Valve, burner, 9.5K

Valve, burner, 14.2K

Valve, top burner, 18K, dual port

Wiring Harness, wiigntr switch

Module, spark

Screw, 10-24 x 3/8

Burner, sealed, 5K

Burner, sealed, 9.5K

Burner, sealed, 14K

Burner, sealed, dual, 18K

Ignitor/orifice assy., top burner, 5K, w/holder
Ignitor/orifice assy., top burner, 9.5K, (2), w/holder
Ignitor/orifice assy., top burner, 14K, w/holder
Ignitor/orifice assy., top burner, 18K, w/holder
Tubing, 5/9.5/14K; rear, (3)

Tubing, 18K, (2)

Tubing, 18K, (2)

Tubing, 14K, front

Tube, connection, manifold

Regulator, pressure

Elbow, fitting

Screw, 10-24 x 0.375, square drive

Screw, ignitor assy mt, 6-32 x .62

Orifice, top burner, 5K

Orifice, top burner, 9.5K

Orifice, top burner, 14K

Orifice, top burner, 18K

Screw, valve mtg., 1/4 - 20

LP Conversion Kit
Harness, burner wiring

04/08



E36GC75GSS1

5995511135

Publication No

WIRING DIAGRAM

g A3d 111Lp0BIlE

O01ON3ON3 30 07INdOW 30 04aYNd

]

HNIANTTY NOTLIINNOD 20718

04v08 3TNAOW H3LINDI

N "STI04LNOD ONI1D

]

v Oob—»

]

L

]

HILINDI

HILIN

HILINDI

HN31N48-3OWWNTIY .0 319N08
HO1H3dNS 0AIAN3ONT 30 HOaYW3NO
daNgng doL

HN3INE8-3DYWNTIY .0 I 19N08
H01d3dNS OdTANIONT 30 H0avW3ND
91 H3INGNE dOL

HN3INEB-3FOYWNTY .0 319N0d
H0143dNS 0dIANIONT 30 H0AYW3N0
d3NdgNg doL

HN3INE8-3OYWNTIY .0 319N08
H01H3dNS OAIANIONT 30 H0AYW3No

H3LINDT d3NdNE 0L

& & &

g

R=iNe] oy "9 . AAR)

WATTY "H3LNT TWNTIY "H3INT WOV "E3INT
OHO343a OQd31N0Z 1 00431N0Z1 3IN3d
0O43SYHL "ONT IN[  Od3svdl 'ON3 INI 30 ON3 .bﬁ
MS NI ‘MSNSI MS NI

dv3d 1HI 1S av3d 1437 AINOHd 1437

NOIL¥dvd3d 3LN0L S3ady 113dvddy. 1 30 LNIWINNO [ LONOS

NO8 I d3141d3A 35N3HFONYA NOTLYH3d0 3NN §3SNYD 1N3d INIFWIHONYSEE

30 93593 3NN 10-XN30 30 INIWIHONYSEE3A 37 INYAY 114 3N0vHI §313n0113
FINIWNISS T LH3AY

"OINIIWINIINYIW 130 S3NGSIA 01334500

V1S3 OLNIIWUNOIONNS 13 1S 3N0I1E3A 0S0E0113d A
OLO3H400NT OLNIIWYNOIONNS NN dySNyd 303Nd IMyHaWy T
30 H0443 "STI0HINCD SO 30 OUNIIWINIINYW 13 JvZ17v3d
dYd dv¥103NOOS3A 30 S3LNY S3HEWY Y SO SOd0L 3L3N0113
TOSIAY

ONIDJIAH3S H314Y NOILYH3d0 H3d0dd Ad1H3A
NOI1¥H3d0 SNOHFONYA ANY d3d0ddW ] 3SNYD Nyd H0dH3 ONIH

*NOI1NYD

AY d

WAV "H3LINT
OHO3Y3d JINIH4
30 ON3 INI
"MSNOI

INOHd 1HOIY

[AH3S N3HM NOTL1O3NNOOSIA OL H01dd S3dIM 1Y 138v7]

N 37ALS
N 0aowW
3JTALS N

O.dW3l

ara3an

o

39v9

leeg 0S1

0¢

voge 00¢

81

NOILYINIWNITY .d
ERz\e]
L4=EQERET]
ILHOSNYSL Ydvd
d3amod

HN3LIINNOD
INTdAT
HOLO3INNOD

‘Av°d

WNTTY "H3UNT
OHO3Y3d 3INTHS
30 "ON3I INI
"MS 'NOI

AINOHS 1HD 1

AY D

WOV CH3INT
00431N0Z1 JINIH4
30 "ON3INI
MSNDI

1INOH4 1437

Rl
WAV H3UNT
I
I
I

dy3y L4371

gy 'd

WA TH3INT
OHO=43a
O43SYHL "ONI INI
“MSNDI

dy3d LHO e

0400

1->8

Jud3L ¥ Y 3SIW
Yeg3IL Y v1S3nd
ANNOHD

ONY1d / OONYd / m_FMI\i M

gI0N 7/ 04995N /7 »ovE pbE

¥N371N0J 3003 / H0T00 30 5091007 / 3003 d07103

"NOI Lydyd3d

¥ d3NL03443.0 INVAY INYHN0D 37 §3d4n0J
ANINISS T LHIAY

"0011S3IN0ACHLOF TS 130 OLNIIWINILINYW 113

dYZ17¥3d 30 S3INY ¥ I9H3INT v 3103N00S3a
OSTAY

IAY35 340438 o3MOd LO3NNOOSId
ONTNIVR

"LINN ONTD

1->8

L-%8

(7]

HNIANNTIY NOILIINNOD 20718
0Od10N3ONT 30 07NdOW 30 04avYNd

H01d3dNS OATANIONT 30 H0avW3N0

0143dNS OJIAN3ON3I 30 H0avW3No

d0143dNS OdIANION3 30 H0avW3N0

O O/O

04v08 IINAOW H3LINDI

dN3NE8-30vWNTTY .0 3191008
H3LINDI o3NdNG d0L

HN3INHE-3OYWNTY .0 319N08
H3LINDT d3NdNg doL

411Y17N3v4
HNIINHF-3DYWNTTY .0 319N09
IWNOI2d0

“IWNOI LdO
H3LINDI H3NANg dOL

31 1v1INdv4

HNIINHF-3DYWNTY .0 319N03
“IWNOI2d0

H0(d3dNS OdIANZONT 30 H0avW3No
“IWNOI 1dO

H3LINDI H3NANg dOL

04/08



